

	Doc. nr. : SK-200	
	Page : 1 of 1	
	Revision nr. : 2	
	Approved by : BV	
Test report Resitance against rubbing EN ISO 105 X12		

Client Crevin,s.a. Pol.Ind.Sta. Margarita c/ Llobregat, 21 08223 Terrassa (Barcelona)		Product URUS-FR	
		Product description	
Client`s reference Pep Margarit		R-no. R15385	
Date 19.02.2015	Revision nr./Revision date 0/	Date of receipt, tested object 16.02.2015	Test completed date 18.02.2015

MANUFACTURER:	
COMPOSITION:	

A white piece of fabric is rubbed against the testspecimen.
 Two tests are performed: one dry and one wet.
 The grade goes from 1 to 5 with 5 as the best.

RESULT DRY:5	RESULT WET:5
---------------------	---------------------

Comments:

Deviations from test standards:



 Bård Vestre
 Manager